
27
Wastewater 
Treatment Concept 
Design 
Front End Engineering (FEED) – Integrated Bio-

resource 

Recovery Facility – Stage 1 

Project Code 

2023-1028 

Date Submitted 

27/06/2023 

Prepared by 

TESSELE CONSULTANTS 

Published by 

AMPC
Date Published 

27/06/2023 



 

Disclaimer The information contained within this publication has been prepared by a third party commissioned by Australian Meat Processor Corporation 

Ltd (AMPC). It does not necessarily reflect the opinion or position of AMPC.  Care is taken to ensure the accuracy of the information  

contained in this publication. However, AMPC cannot accept responsibility for the accuracy or completeness of the information or opinions contained in this 
[...]
downstream, and minimise costs and the size of subsequent treatment steps. It also serves to minimise the 

temperature of the wastewater. Three parallel balancing tanks will be used for flow equalisation achieving the required 

average hourly flow, calculated for subsequent treatment stages. The tanks are mixed and slightly aerated to avoid 

anaerobic processes starting early, minimising odour emissions. The equalisation tanks also offer the opportunity for 

pH analysis and adjustment if required. 

Three tanks (TK.002A, TK.002B and TK.002C) will be installed after the transfer pumping station (TK.001). At the inlet 

to the equalisation tanks, there will be a flow splitter to divide the combined wastewater into three streams for 

subsequent parallel treatment in trains 1, 2 and 3. 

The equalisation tanks are designed for 1.5 days hydraulic retention time (HRT) of the future wastewater daily peak 

flowrate, which includes a 20% safety factor of the average flowrate (3024 kL/day). This the minimum recommended 

HRT to balance weekdays/weekend flowrates to cope with flow variation throughout weekdays (day and night shifts) 

and to balance reduced flow on the weekends, without compromising downstream process performance and avoiding 

excessive capital expenditure and/or operational inefficiencies of the treatment system. For the assessed red meat 

processing facility operating five days a week, at an average weekday wastewater flow of 2,520 kL/day, the 

equalisation tanks will have HRT = 1.8 days. The required operational tank volume will be 1,512 kL per tank, which 

will balance the wastewater produced on weekdays and weekends. From the equalisation tanks, the wastewater will 

be fed continuously to the WWTP with an average flow rate of 105 kL per hour (recommended operational capacity - 

which will be divided into three modules of 35 kL/h each). Over the course of the week, the equalisation tanks will build 

up the water level, and deplete during weekends, when the influent flow rate is significantly reduced.  

Coarse bubble diffusers will be installed at the equalisation tanks to prevent the occurrence of anaerobic process, 

keep solids in suspension, and maintain the effluent homogenised and oxygenated. The dissipated power is equivalent 

to 10W per kL of tank volume. With a 50% safety factor for the air distribution system, a 90kW blower will deliver air 

to a coarse bubble diffuser at both tanks' bottoms. Table 17 summarises the equalisation tanks’ specifications. 



 

AMPC.COM.AU 18 

Table 13. Equalisation tanks specifications. 

Tags Design conditions Basic Specifications 

TK.002A 

TK.002B 

TK.002C 

 

Total balancing volume = 4,536 kL 

Balancing volume per tank 1,512 kL 

Operational hours = 24 hours  

Minimum Holding Capacity = 1.5 

days  

Specifications per tank: 

Diameter: 15.4 

Total Height: 8.5 m 

Operational Height: 8.2 m 

Operational Volume: 1,512 kL 

Material Glass Fused Steel with epoxy coating – covered top 

Coarse bubble diffuser shared between all tanks = 90 kW 

blower 

 

After the equalisation tanks, the three subsequent treatment trains are designed to operate independently in parallel, 

with an average flow rate of 35 kL/h per train over 24 hours, 7 days a week. A transfer pump is required to direct 

equalised wastewater flow to the next stages of treatment. External pump sets (ranging from 16 kL/h for current flows 

to 42 kL/h for expected maximum flows for future production, per pump) will be positioned at the outlet of each tank 

and will be responsible for transporting the wastewater to the DAF.001. These pumps have the role of regulating flow, 

bringing stability to the process.  

5.2.2 Primary treatment 

Primary DAF 

The dissolved air flotation (DAF) system uses fine air bubbles to separate fats and suspended solids via flotation, with 

the assistance of coagulants and flocculants. The DAF system also removes BOD and nutrients that are contained 

within the solid fraction of the wastewater. The process is reliable, has a relatively small footprint and an adjustable 

chemical dosing system. It can typically recover more than 90% of fat and is expected to remove a minimum of 70% 

total solids from this part of the process.  

It has been assumed that approximately 75% TS removal will occur here, as the high TSS loading of BFG’s wastewater 

will require good DAF performance. This can be achieved by optimising chemical dosing (section 5.2.2.1) and operator 

supervision. During further detailed design, higher CAPEX alternatives can be assessed.  

One DAF unit (DAF.001) will be located downstream of the equalisation tanks and will receive balanced wastewater 

transferred via pumps. The DAF systems act as the primary treatment for BOD, TSS, Oil and Grease, Nitrogen and 

Phosphorous, reducing the loads directed to the Biological Nutrient Removal. The equipment will have mixing and 

flocculation, an air saturation system and a chemical storage and dosing system. The flocculation time was estimated 

from 1 to 2 minutes based on jar-testing at similar plants and based on manufacturers’ recommendation. A recirculation 

pump will feed reclaimed effluent (from the end of the treatment process) to the air saturation system, varying from 10 

to 30% of the recirculation rates for optimisation of operational conditions. The primary sludge removed by the DAF 

has been estimated at ~ 330kL/d at approximately 2 - 4% solids content. This sludge will be sent to the anaerobic 

digesters if the Biogas Plant is implemented. 

 

The DAF system will make use of the existing DAF unit on-site, which has enough capacity in terms of hydraulic 

surface loading rate, particularly when considering the planned addition of chemical dosing to achieve performance 

targets. The solids loading rate of the DAF unit used for this application is determined to be suitable for the existing 

DAF unit to handle, particularly when considering the addition of chemical dosing. With critical improvements such as 



 

AMPC.COM.AU 19 

chemical dosing, feed temperature optimisation and the use of final reclaimed effluent for use in the saturation vessel, 

the existing DAF unit is expected to handle the future load of 105m3/hr. As a contingency, after commissioning the 

WWTP with current loads and flowrates at approximately 50m3/hr, operational optimisation can occur and any 

additional DAF requirements, if needed, can be defined ahead of the future 105m3/hr flowrates. However, note that 

because the existing DAF system is just one unit, it will not have redundancy if downtime is needed on the unit.  

Primary DAF - Dosing requirements 

The DAF system demands use of chemicals coagulate/flocculate the wastewater and achieve efficient removal rates 

of suspended solids. Chemicals will be delivered in IBC containers and placed in bunded areas, then connected to 

allocated dosing pumps. The chemicals dose rates were evaluated via jar testing for coagulation and flocculation as 

mentioned in section 5.2.2.1 of this report. Thus, for the primary DAF it is expected that Tanfloc 20% w/v may be 

dosed at a rate of 0.4 L/ kL and EM640CT 41% active content polymer at a rate of 0.01 L/ kL. Provision for pH 

adjustment using acid or alkaline solution has been included. 

The chemical house will have designated bunded areas for the receival of premixed chemicals – recommended to be 

supplied in IBCs. Further design stages will detail the chemical house and maturation requirements for polymer mixing 

and preparation. 

 

There will be a Primary DAF sludge pit, TK.006, to collect the DAF skimmed and bottom purged sludge from all primary 

DAF unit. This will have a short retention time of approximately 2-3 minutes to avoid causing anaerobic conditions and 

sedimentation in the pit. From here, the sludge will be pumped to the Biogas Plant (if implemented), or to the sludge 

handling system. Table 19 summarises the DAF specifications. 

Table 14. Primary DAF design parameters. 

Tags Design conditions Basic Specifications 

DAF.001A 

 

 

Inlet average flow rate = 105 kL/h 

Inlet peak flow rate = 126 kL/h 

Hydraulic Flocculation time = 1 to 2 min 

Recirculation rate = 10 - 30% 

Application rate/Hydraulic Surface Loading 

Rate = 2.7 – 3.3 m/h for average and peak 

flows respectively 

Solids Loading Rate = 8.7 to 10.4 kg/m2.h for 

average and peak flows respectively 

Average flow rate design = 137 kL/h (including 

recirculation)  

Minimum surface area required = 50 m2 

The following specifications are for the 

existing DAF unit which will be utilised: 

Flotation Length: 14.4 m 

Total Height: 3.7 m 

Flotation Width: 3.5 m 

Material: Stainless Steel  

Chemical dosing Flocculant dosing 

Polymer dosing 

Ph adjustment (acid) 

Ph adjustment (base) 

Two dosing pumps allocated for each 

chemical required, per train – in 

duty/standby configuration for each train 

(Pump range from 0 to 200 L/hr) 

TK.006 Inlet average flowrate of DAF sludge = 13kL/h Total Depth: 1.3 m 



 

AMPC.COM.AU 20 

Inlet peak flowrate of DAF sludge = 16kL/h 

Hydraulic retention time = 2-3 minutes 

2 pumps (1 duty 1 standby)  

 

Diameter: 1.8 m 

Operational volume: 0.5 m3 

Actual tank volume: 3.3 m3 

Freeboard: 1.1m 

Material: Concrete 

 

Distribution chamber (TK.003) 

After the DAF system the primary effluent will flow by gravity to be merged into a distribution chamber (sump). The 

distribution chamber will allow operational flexibility with a maximum of 15 min HRT of the averaged flow rate. The 

distribution chamber is designed to operate over 24 hours 7 days a week at average flow rate of 105 kL/hour with the 

ability to receive additional 7 kL/h of filtrate liquid from dewatering processes (from biofertiliser dewatering, if Biogas 

Plant is implemented). Six submerged pump-sets (in a duty/standby configuration for each of the three trains) will 

pump primary effluent from the distribution box to the Anaerobic Tanks (R.001A, R.001B and R.001C) at the average 

design flowrate of 35 kL/h per module. The pump set is designed to handle a range from 16 kL/h for current flows to 

42 kL/h for expected maximum flows for future production, per pump. Table 20 presents the details of the primary 

effluent distribution chamber. 

Table 15. Primary effluent distribution chamber. 

Tags Design conditions Basic Specifications 

TK.003  Inlet flow rate, from DAF = 105 kL/h  

Additional 7 kL/h 

Design flow rate = 112 kL/h 

Maximum holding capacity = 15 min 

 

Total Height: 4.0 m 

Diameter: 3.6 m 

Operational volume: 28 m3 

Actual tank volume: 41 m3 

Freeboard: 1.3m 

Material: Concrete  

Pump set  

P.002A 

P.002B 

P.002C 

P.002D 

P.002E 

P.002F 

Flow rate = 16 to 42 kL/h per pump 

Duty/Duty/Duty/Standby/Standby/Standby 

6 x submersible pumps 

5.2.3 Secondary treatment 

A2O reactor is one of the variations of the activated sludge process composed of anaerobic, anoxic and aerobic zones. 

It offers a high level of operational flexibility (Metcalf & Eddy, 1991), and removes BOD, SS, nitrogen and phosphorous. 

The proposed reactor will be designed in three modular stages:  

- Anaerobic process (biological phosphorus removal and some COD reduction) 

- Anoxic process for pre-denitrification (conversion of nitrate into gaseous nitrogen)  



 

AMPC.COM.AU 21 

- Aerobic process for nitrification (oxidation of ammonia to nitrite and nitrate) 

The system has two recirculation lines: 

- Activated sludge return line from the secondary DAF to the anaerobic zone; 

- Recirculation of mixed liquor from the aerobic zone back into the anoxic zone to optimise 

denitrification/nitrification. 

Anaerobic bioreactors – biological phosphorus removal  

After fats, oils and grease and primary suspended solids are removed via the primary DAF system, the primary effluent 

is directed to the anaerobic reactors. The first stage (anaerobic zone) of the biological nutrient removal process is 

included for biological phosphorus removal and some level of COD reduction. The anaerobic tanks reduce the 

concentrated COD/BOD further to achieve the optimum C:N:P wastewater ratio required (acceptable range ranges 

from ~100:10:1 to ~100:5:1) for the aerobic zone of the biological nutrient removal process. This stage also reduces 

the need for chemical phosphorus removal downstream, reducing associated operational costs and reducing heavy 

metals in the sludge product, enabling better reuse options.  

Return activated sludge, containing the required micro-organisms for biological nutrient removal, is circulated to the 

head of the anaerobic bioreactors. A total operational volume of 240 kL is required, to allow for flexible operations 

which can adopt an appropriate HRT of 2 hours (7 days operation) and a RAS ratio of 20-100% of the influent. Three 

80 kL operational volume glass fused steel anaerobic reactors with epoxy coating are proposed to provide some level 

of redundancy, with the ability to provide ~67% treatment capacity during any maintenance activities. Each circular 

reactor will have a height of 5.7 m and a diameter of 4.5 m. To maintain suspension of solids and homogenous 

anaerobic conditions throughout, each reactor will have a submersible mixer to promote energy inputs from 0.25 to 1 

W/kL per tank, controlled via VSD of the submersible mixer. The VSD can be used to optimise the mixer operation 

pattern. Table 16 summarises the Anaerobic reactors design. 

Table 16. Anaerobic reactors design. 

Tags Design conditions Basic Specifications 

R.001A 

R.001B 

R.001C 

 

 

Anaerobic Reactor primary effluent in = 

120kL/h 

Anaerobic Reactor flowrate in (per reactor) = 

40kL/h 

Average HRT = 2h 

 

Operational hours = 24 hours  

 

Diameter: 4.5 m 

Total Height: 5.7 m 

Operational Height: 5.1 m 

Operational Volume: 80 kL 

Freeboard: 0.5 m 

Material Glass Fused Steel with epoxy coating – open 

top 

Top entry submerged mixer with VSD – mixer power 

0.9 kW 

 

Anoxic bioreactors – pre-denitrification  

An anoxic zone is required for denitrification. Here, nitrates produced from the aerobic stage are recirculated and 

undergo anoxic treatment. A total volume of 2,640 kL is required. Three 880 kL operational volume glass fused steel 

tanks with Epoxy Coating are proposed for the anoxic bioreactors required for the pre-denitrification stage, resulting 

in a HRT of 6 hours. Three tanks were designed with same dimensions: 14.5 m diameter and 5.7 m height. To maintain 

mixing and anoxic conditions in the tank, two submerged mixers with 1kW of power each were assumed for each tank 



 

AMPC.COM.AU 22 

to supply 1 W/m3. The power output will be controlled via VSD for the submersible mixers. The VSD can be used to 

optimise the mixer operational pattern. Table 17 summarises the Anoxic reactors design. 

Table 17: Anoxic reactors design 

Tags Design conditions Basic Specifications 

R.002A 

R.002B 

R.002C 

 

 

Operational hours = 24 hours  

 

Specifications per tank: 

Diameter: 14.5 m  

Total Height: 5.7 m 

Operational Height: 5.4 m 

Operational Volume: 880 kL 

Freeboard: 0.3 m 

Material Glass Fused Steel with epoxy coating – open top 

Top entry submerged mixer with VSD – mixer power = 2 x 1 kW per tank 

 

Aerobic bioreactors - nitrification 

The aerobic zone is responsible for most of the soluble BOD removal and for the nitrification process. Three open 

circular glass fused steel tank with Epoxy Coating, each with 1,158 kL operational volume, are recommended. This 

results in a total operational volume of 3,474 kL. Which can adopt an appropriate HRT of 8 hours. Each tank shall 

have dimensions as follows: 17 m diameter and 5.7 m height are required. The tanks will include aeration (diffusers) 

to meet the oxygen required for nitrification and BOD removal. Each tank will comprise of three segments, separated 

by baffles, to optimise aeration and denitrification recycles. From here, the mixed liquor will be pumped from the 

aerobic reactors to the secondary DAF tanks. The aeration requirement is ~24,000 kg of O2 per day. The power 

requirements vary based on the type of diffusers adopted. The aeration system adopted is composed by air diffusers 

installed at the bottom of the tank (assuming diffusers standard oxygen transfer efficiency of 4.5% per m of 

submersion) and four blowers (3 duty, 1 standby) with 220kW of power each with capacity to deliver a total of 

~620,000Nm3 air/ day in an aerobic reactor of 5.1m operational depth. Table 17 summarises the Aerobic reactors 

design. 

Table 18. Aerobic reactors design. 

Tags Design conditions Basic Specifications 

R.003A 

R.003B 

R.003C 

 

Refer to Appendix 1 – Basis of Design. 

Operational hours = 24 hours  

 

Specifications per tank: 

Diameter: 17 m 

Total Height: 5.7 m 

Operational Height: 5.1 m 

Operational Volume: 1,158 kL 

Freeboard: 0.6 m 

Material Glass Fused Steel with epoxy coating – open top 

Segmented with baffle curtains 

Equipped with bottom air diffusors connected to blower system 



 

AMPC.COM.AU 23 

Air 

diffusors 

Air flow rate per diffusers = 4.5 Nm3/h 

Diffuser density in the tank = up to 6 

diffusers per square meter 

Disc Diameter = 229 mm 

Disc Material = EPDM 

Total number of diffusers  ~6,000 

Blowers Air flow rate = 620,000 Nm3/day 4 blowers with 260 kW each (3 duty +1 stand-by) 

 

BNR Recirculation and RAS pumps 

The biological nutrient removal process requires recirculation of nitrified mixed liquor and recirculation of activated 

sludge (RAS). The internal recirculation of mixed liquor, starting at the end of the aerobic stage and returning to the 

start of the anoxic stage, requires flexibility in flowrates which can vary from 1 up to 6 times the volume of plant inlet 

flowrate. The RAS varies from 0.5 to 1.0 times the plant inlet flowrate and is returned from the secondary DAF system 

to the start of the anaerobic zone. There will be two RAS pumps per train and two recirculation pumps per train. The 

pumps will be per treatment train and specifications for each recirculation line and pump sets are detailed in Table 19. 

Table 19: Internal Recirculation Pumps and RAS Pumps Design 

Tags Design conditions Basic Specifications 

IN-Recirc from 

R.003A to R.002A 

IN-Recirc. R.003B 

to R.002B 

IN-Recirc. R.003C 

to R.002C 

 

Average design flowrate = 315 kL/h total 

(for the design of 3x recirculation rate) 

Average design flowrate per pump = 

105kL/h 

Range from 22 kL/h to 756 kL/h total 

Range per pump = 7 kL/h to 252 kL/h 

Recirculation from 1 to 6 times influent 

3 pipelines total (pumps running in 

parallel) 

Number of pumps: 6 (3 duty + 3 standby; 1 duty 

and 1 standby are dedicated to each train) 

RAS from 

DAF.002A to 

R.001A 

RAS from 

DAF.002B to 

R.001B 

RAS from 

DAF.002C to 

R.001C 

 

Average design flow rate = 105 kL/h total 

Average design flow rate per pump = 35 

kL/h total 

Range per pump = 3 kL/h to 42 kL/h  

RAS from 50 to 100% 

3 pipelines total (pumps running in 

parallel) 

Number of pumps: 6 (3 duty + 3 standby; 1 duty 

and 1 standby are dedicated to each train) 

 

Secondary DAF  

A secondary DAF system is proposed to separate, thicken and remove activated sludge produced in the bioreactors. 

There will be three DAF units operating in parallel; one for each train. The process has a smaller footprint when 

compared to a conventional secondary clarifier, which utilises gravity for sludge settling. Additionally, it eliminates the 

issue of floating sludge during warmer months, filamentous issues that can arise during operational and seasonal 

variations and allows for higher variability and loading rates for the footprint than traditional clarifiers. A chemical dosing 



 

AMPC.COM.AU 24 

skid will include coagulant and polymer dosing all via a static mixer. A recirculation pump will feed treated wastewater 

for the air recirculation system. 

Part of the thickened sludge, the Return Activated Sludge (RAS), is recirculated to the anoxic reactor (0.5 to 1.0 of the 

inlet flow rate), and the Excess Activated Sludge (EAS) will be dewatered and sent to the biogas plant (if the Biogas 

Plant is implemented). An activated sludge generation rate of ~270 kL /day is estimated, assuming a DAF outlet 

concentration (for mass balance, not dewatered) of ~2-4% TS. The clarified effluent will be transferred by gravity to a 

common buffer tank (TK.004) preceding the advanced treatment stage. Table 20 summarises the parameters for the 

secondary DAF design. 

The secondary DAF system demands use of chemicals, such as polymer, to flocculate the wastewater and achieve 

efficient removal rates of suspended solids. Chemicals will be delivered in IBC containers and placed in bunded areas, 

then connected to allocated dosing pumps. The chemical house will have designated bunded areas for receival of 

premixed chemicals – recommended to be supplied in IBCs. Further design stages will detail the chemical house and 

maturation requirements for polymer mixing and preparation. Each treatment train will have a dedicated set of dosing 

pumps. 

There will be a secondary DAF sludge pit, TK.007, to collect the DAF skimmed and bottom purged sludge from all 

secondary DAF units. This will have a short retention time of approximately 2-3 minutes to avoid causing anaerobic 

conditions and sedimentation in the pit. From here, the sludge will be pumped to the Biogas Plant (if implemented), or 

to the sludge handling system. Table 20 summarises the Secondary DAF system design. 

 

Table 20: Secondary DAF system design. 

Tags Design conditions Basic Specifications 

DAF.002A 

DAF.002B 

DAF.002C 

 

Design conditions per DAF unit: 

Inlet average flow rate per DAF = 78 kL/h 

Recirculation rate = 10 - 30% 

Application rate/Hydraulic Surface Loading Rate = 4.6 – 5.5 

m/h 

Solids Loading Rate = 13.2 - 15.8 kg/m2.h 

Average flow rate design = 100 kL/h (including recirculation)  

Minimum surface area required per DAF unit = 22 m2 

 

Length: 10.0 m 

Total Height: 2.5 m 

Width: 2.2 m 

Material: Stainless Steel 

Chemical 

dosing 

Polymer dosing  Two dosing pumps allocated per 

train – in duty/standby 

configuration  

(Pump range from 0 to 200 L/hr) 

TK.007 Inlet average flowrate of DAF (and UF backwash) sludge = 

16kL/h 

Inlet peak flowrate of DAF sludge = 19kL/h 

Hydraulic retention time = 2-3 minutes 

2 pumps (1 duty 1 standby)  

Total Depth: 1.3 m 

Diameter: 1.8 m 

Operational volume: 0.7 m3 

Actual tank volume: 3.3 m3 

Freeboard: 1.1m 



 

AMPC.COM.AU 25 

 Material: Concrete 

 

5.2.4 Tertiary treatment 

Buffer tank and chemical dosing (TK.004) 

One buffer tank, upstream of the ceramic membrane filters, allows for any dosing of any chemical additives required 

for further phosphorus removal, which is a contingency phosphorus removal system to supplement the UASB and 

activated sludge process. The TK.004 will have 25 to 30 minutes of holding capacity (for peak and average flow 

respectively) and an operational volume of 56kL, receiving a total an average of 2,634m3/day at this section of the 

plant. Here, any remaining phosphorous will be removed by chemical precipitation with ferric chloride (or other metallic 

coagulant), mixed via an in-line static mixer. Table 21 presents the details of the buffer tank and chemical dosing 

design. 

Table 21: Buffer Tank and Chemical Dosing Design 

Tags Design conditions Basic Specifications 

TK.004 Total operational volume = 2,634 kL/day 

Operational volume = 56 kL 

Operational hours = 24 hours  

Holding Capacity = 25 – 30 minutes; design can be tuned 

pending on specific water reuse requirements 

Diameter = 4.5 m  

Height = 4.5 m  

Operational Volume: 56 kL 

Actual Tank Volume: 72 kL 

Freeboard: 1.0 m 

Material Concrete; spaced with 

baffles 

 Ferric Dosing 

 

 

Sodium Hydroxide dosing 

 

Chlorine liquid (for biofouling prevention) 

Provision for up to 1.4kL/day of 

44% Ferric Chloride Solution 

(contingency alternative to 

anaerobic tank) 

 

TBD by supplier during detailed 

design process 

 

0.5ppm – 1.14 ppm  

 

Chlorination - disinfection (DI.001) 

Sodium Hypochlorite will be dosed after the TK.004 to maintain up to 2.0 mg/L of chlorine residual in the water. Sodium 

Hypochlorite will be dosed via dosing pumps and injected with a static mixer installed in-line; the storage tanks right 

after the chlorine dosage are designed to allow a minimum of 30 minutes of contact time, resulting in a CT of up to 60 

mg.min/L, which is a conservative approach for <0.2 NTU, pH <7.5 and temperature <15˚C (AASI, 2017).  

5.2.5 Sludge handling 

The current design assumes that the biogas plant will be implemented, which includes anaerobic digestion of sludge. 

The liquid digestate can be applied to land directly in NSW, if certain conditions have been met or processed further 



 

AMPC.COM.AU 26 

into a high-value, solid biofertiliser product. However, if the decision is made to implement only the WWTP in isolation, 

an allowance should be made for sludge handling. In this case, mechanical dewatering equipment should be installed 

to dewater combined sludge from the following sources shown in Table 22. 

Table 22. Sludge streams. 

 

Three centrifuges (or alternatively large screw presses) can be installed to mechanically dewater combined sludge 

from the primary DAF, BNR purge and secondary DAF resulting in ~613kL/d at 3%TS. The sludge pits from the primary 

and secondary DAF units will pump thickened sludge to the sludge blending tank, from where the centrifuge feed 

pumps will pump feed into the centrifuges. The centrifuges are responsible for concentrating the sludge to ~22%TS 

prior to offsite disposal (Table 23). This will reduce the quantity of sludge to be transported for disposal or offsite further 

processing to approximately 85m3/d. The equipment allows hydraulic loads of up to 10kL/hour and dry solids loads 

up to 500kg/hour, which is adequate for the WWTP sludge dewatering purposes. Excess water will be returned to 

wastewater equalisation tanks via a pressurised pipeline. The centrifuges will have a polymer dosing system to 

improve the dewatering process. 

Table 23. Sludge handling specifications. 

Tags Design conditions Basic Specifications 

TK.008 Sludge blending tank operational volume = 

200kL 

Residence time = 6.5 hours 

 

 

Diameter: 6.8 m 

Total Height: 5.7 m 

Operational Height: 5.5 m 

Actual Tank Volume: 207 kL 

Freeboard: 0.2 m 

LSS feed pumps Average total design flowrate = 123 kL/h 

Average design flowrate per pump = 50kL/h 

Range from 22 kL/h to 148 kL/h total 

Range per pump = 7 kL/h to 50 kL/h 

Pumps with VSDs 

Number of pumps: 4 (3 duty + 1 standby; 1 duty 

is dedicated to each train with 1 standby on the 

shelf to share between the trains) 

LSS.001A 

LSS.001B 

LSS.001C 

 

Average hydraulic loading = 730kL/d total 

Average hydraulic loading per centrifuge = 

243kL/d 

=10kL/h 

Solids content of influent = 2.5%TS 

Dry solids loading per centrifuge = 6t/d total  

Dimensions per centrifuge: 

Length = 2.98m 

Width = 0.94 m 

Height = 0.89 m 

Sludge streams Sludge quantities 

Raw primary sludge and fats oils and grease from the primary DAF units ~330 kL/d at 3% TS 

Activated sludge generated in the BNR and removed via the secondary DAF units ~283 kL/d at 3% TS 

Total sludge quantity for dewatering and disposal ~613kL/d at 3% TS 



 

AMPC.COM.AU 27 

Tags Design conditions Basic Specifications 

= 260kg/h 

Operation = 24h 

Dosing point 

within unit 

Polymer Dosing Polymer to be adjusted during operation dosing 

volume TBC with centrifuge supplier 

Skip bin Sludge skip bin Volume sufficient to store waste from primary 

DAFs, UASB reactors purge, secondary DAFs 

and filtration systems for minimum of 10 hours. 

 

The concept design was modelled in Biowin (Figure 4), to ensure the treated water quality will still be compliant with 

the regulations.  

 

Figure 4. Concept design simulated in Biowin model. 

Table 24 shows the resulting treated effluent quality, compared to the required by the Australian Guidelines for Water 

Recycling (AGWR) parameters, considering the recycled water use for irrigation and cattle wash (other than final), as 

requested by Bindaree Food Group. 

 

Table 24. Wastewater treatment plant – Final Effluent quality and regulatory requirements. 

Item 
Design Value  

 

AGWR * (mg/L) 

BOD (mg/L) 10 <20 

SS (mg/L) 23 <30 

Nitrogen (mg/L) 14 - 

Phosphorus (mg/L) 3 - 

*Water quality objectives for Commercial food crops. 



 

AMPC.COM.AU 28 

5.3 Cost Estimate  

The total capital expenditure (CAPEX) based on a +/- 30% cost estimate for the first two modules (to cater for current 

treatment needs) of the proposed WWTP is $6.6M. The further investment regarding the third module of the WWTP 

(to allow for future expansion on production) is planned to occur in the long term. A modular treatment design was 

proposed due to process flexibility and equipment redundancy. 

 

Table 25 shows three options presenting the investment necessary to build 3 and 2 modules of the specific WWTP. 

Option 1 includes a full tertiary treatment (with ultrafiltration, UV and chlorine disinfection) which would be necessary 

if the recycled water was used for high-exposure applications such as toilet flush and garden use. Option 2 was 

detailed in item 5.2 of this report and considers only chlorination as a disinfection step since it is sufficient for the 

required applications of irrigation and cattle wash (other than final). Option 3 comprises only primary and secondary 

treatment and its recycled wastewater application is limited to irrigation.  The detailed breakdown of equipment costs 

and reference suppliers as well as the site implementation costs for the proposed concept design option (option 2) are 

presented in Appendix 3 and 4, respectively. 

 

Table 25. Summary of the Cost Estimate for the WWTP implementation. 

 

* Contract Preliminaries and Design and Project Management were assumed as 18% and 10%, respectively, due to 

higher level of automation and more stringent monitoring requirements.   

       

 Total (Thousands of AU$) 

Description 

Option 1* 

Including Full 

Tertiary Treatment 

Option 2 

Including Only 

Chlorination 

Option 3 

Without Tertiary 

Treatment 

3 

Modules  

2 

Modules  

3 

Modules  

2 

Modules  

3 

Modules  

2 

Modules  

Contract Preliminaries WWTP (13%) 1,985 1,323 

 

1,087 724 1,084 722 

Design and Project Management WWTP (6%) 1,103 735 502 334 500 334 

Wastewater Treatment Plant Breakdown 11,026 7,351 8,361 5,574 8,336 5,557 

Civil Works 574 383 574 383 574 383 

Amenities Lab/Control Room 163 109 163 109 163 109 

Equipment Supply 9,693 6,462 7,028 4,685 7,002 4,669 

Pipework 217 144 217 144 217 144 

Electrical 379 253 379 253 379 253 

Total for full implementation of the Wastewater 

Treatment Plant 

14,113 9,409 9,949 6,633 9,920 6,613 



 

AMPC.COM.AU 29 

6.0 Discussion 

Not applicable. 

7.0 Conclusions / Recommendations 

The proposed wastewater treatment plant concept design has taken into consideration the production of recycled 

water compliant with low exposure quality for the required specific applications of irrigation and cattle wash (other than 

final). The proposed process technology is an innovative concept in Australia red meat industry resulting in positive 

economic and environmental outcomes. 

This design is for a new optimised and modular wastewater treatment plant with high flexibility of process control, 

focusing on attending to current wastewater disposal issues faced by the Bindaree Food Group Inverell facility. Design 

upgrades of the existing infrastructure will not be considered and the decommissioning of such infrastructure, existing 